gooooon
ooggobn

g oboboooboobgobooboboobooboooboboobooboooboobobooboob o
goooboooboobobooboobooboboooboobobbooboobooboboboobDon

0 d

0 d

0d

0d

0d

0d

0 d

HL

ooooboobobooboon

TRANSMISSIOND CASEL GROUP  srerssssssssmssm it O
oooobooobooboboo 0
TRANSMISSIOND GEARL GROUP  frrsrsssssssssmmmsss sttt
oooooooboonbg 0
CHASSISO & FENDERL GROUP  *5:t t st s s st sas st sntiis sttt
oooobooboobobooMmce-70oH 0
HANDLELD & CONTROLL GROUP  *5#5 # 5t ts st sss s st sas ittt ittt
ooooboobobooobogMce-70 9
HANDLEL & CONTROLL GROUP  *5¢% # 5t ts st sss e st e ittt ittt
oooobooboboboboooboon 11
ENGINEL & BONNETL TENSIOND GROUP *1 t +retstrsssssmsssssmssss sttt
oooobooboo 13
ACCESSORYL] PARTSI & TOOLL GROUP 5+t ieerssssssss s sisia sttt
0000000000000 000O0DO AL cvreeriii ittt i i i i i 15



A Joougoouoobogoon
TRANSMISSIONL CASEL GROUP




A.

gobgoboogoooood
TRANSMISSIOND CASEL GROUP

JOoO00| 000 g0 gooboboboooooon oo gogo
No. CODE No. PARTS NAME QTY REMARKS
A-01 | 146 0001 00O ODOOOOODOOOOODO TRANSMISSION ASSY 1
A-1| 111 0111 002 OOOOOODOOOOODOOR CASE, transmission] R 1
A-2| 111 0112 003| UOOODOUODOOOOODOL CASE, transmissionO L 1
A-3| M60 0116 000 OOOOOODOOOO PLUG,0il 00O O 1
A- 4| MO7 0118 000 ODOOODOOOOODOO PACKING, oil O O 1
A- 5| 9BT 0801 003| OOOO M8x 10¢ BOLT M8x 10¢ 1
A- 6| 9BT 0801 600 OO OO M8x 16¢ | BOLT M8x 168 3
A- 7| 9SW 0800 000| ODOOOO M8 WASHER, spring M8 3
A- 8| ONT 0800 000 OOOOO M8 NUT M8 3
A-9 | 9BT 0601 473| 0DOOODOO M6x 14¢ [0 7T BOLT M6x 148 15
A-10 | 9NF 0600 003| OOOOOOOOO NUTO 15
A-11 | 146 0814 000 UOOOOUODOOOOODOOO STAY, strainer 1
A-12 | ONT 0600 003| DOOODOOODO M6 NUT, flange M6
A-13 | 124 1425 000| OOODOOO 0.8¢ MARK; oil 0.8¢




BDDDDDDDDDDDDDD
TRANSMISSION GEAR GROUP




BDDDDDDDDDDDDDD
TRANSMISSION GEAR GROUP

JOoO00| 000 g0 gooboboboooooon oo gogo
No. CODE No. PARTS NAME QTY REMARKS
B-1| 146 0211 000 | OO 0ODOOCOMPO SHAFT, main 1
B-2 | 9BB 6202 000 | OOOODOOODOO #6202 BEARING, ball #6202 2
B-3 | 9RR 3500 005 | ODOODOOOOO R-35 RING, snap R-35 2
B-4 | 90S 1535 0702 OUDOODOODO SC-15357 SEAL, oil SC-15357 1
B-5| 9SC 3500 700 | DOOOODOO ¢ 35 CAP, seal ¢ 35 1
B-6 | 111 0212 000 | OO OODOO GEAR, second shaft 1
B-7 | 111 0213 000 | D OODO COLLAR 1
B-8 | 111 0224 000 | ODOODOODO BUSH 1
B-9 | M23 0255 000 | DOOOODOODOO SHAFT, w/screw 1
B-10 | M23 0258 001 | OO OODUOODOO WASHER, back shaft 2
B-11 | MO07 0313 001 | OJDOOODUOODOODODOOOO PACKING, shifter rod 2
B-12 | MO7 0234 002 | OOOODOOOODOODOOOOODOOO| PACKING,shaft w/screw (out) 2
B-13 | 9SW 1000 003 | OO OODOO M10 WASHER, spring M100 2
B-14 | ONT 1000 013 | DOODO M10 P125 NUT M10 P125] 2
B-15 | 111 0214 000 | OO OODOO GEAR, third shaft 1
B-16 | 111 0215 000 | O OODOOODO BUSH 1
B-17 | 111 0220 000 | D OO SHAFT, third 1
B-18 | 111 0227 000 | D OOOODOOO WASHER, thrust 2
B-19 | 90R 1250 005 | OO OODO S-125T302 | “ O” RINGO O S-12.5T302 2
B-20 | 111 0222 000 | DOOOCODOODODO WASHER, stopper 2
B-21 | 9CD 0601 603 | DOOOODO M6x 168 SCREW M6x 168 2
B-22 | 9RC 0400 440 | ODOODODOO 1" [2x 44¢ | CHAIN,rollerO1" /2x 440 [ 1
B-23 | 111 0219 000 | OO OO OCOMP SHAFT, round 1
B-24 | M13 0216 000 | OO OODOOODOODOO WASHER, side clutch shaft 1
B-25 | 9BB 6004 000 | ODOODOOOOODO #6004 BEARING, ball #6004 2
B-26 | 9RR 4200 005| OO OODOOODO R-42 RING, snap R-42 2
B-27 | 90S 2042 0804 OO ODOOODO TC20428 SEAL, oil TC20428 2
B-28 | 111 0251 000 | OO OODOOODOO WASHER, adjust gopg
B-29 | 111 0218 000 | DOOOCODOODODO CAP, shaft 2




C goooobobuoogad
* CHASSIS U FENDER GROUP




C.

goooobobuogogad
CHASSIS [0 FENDER GROUP

o000 000 0od gooooobooooobooo oad gooo
No. CODE No. PARTS NAME QTY REMARKS
C-1| 146 0411 000 ODOOOOODCOO FRAME, chassis 1
C-2| 111 0412 001 OODOO COLLAR 4
C-3| 111 0413 000 ODOOO M6x 480 BOLT M6x 48¢ [0 2
C-4| 9SW 0600 003| DOODOOO M6 WASHER, spring  M60 4
C-5| 9NH 0600 003| OOOOOO M6 7T NUT M6 2
C-6| M23 0416 000 DOODOOODOODOOO COLLAR, tightning case 2
C-7| 9BT 0805 003| OOOO M8x 508 BOLT M8x 508 2
C-8| 9SW 0800 003| DDODODDOODO M8 WASHER, spring M8 2
C-9| 9NT 0800 003| ODOOO M8 NUT M8 2
C-10 | 146 0511 000 DODOODO FENDER 1
C-11 | 9CR 0601 213| DOOODOOO M6x 12¢ SCREW Méx 12¢ [1 2
C-12 | 9NT 0600 003| OOOO M6 NUT M6 2
C-13 | 111 1311 002| ODOOODO BUMPER 1
C-14 | M23 0415 000 ODOOO PIPE 1
C-15| 8MA 3073 000 DODODOODOODOO MARK 1 MC-70H
C-15| 8MA 3074 000 OOOOOOOOOOO MARK 1 MC-70
C-16 | 8MA 0155 000 DODODOOOOOOODOO MARK 1
C-17 | 111 1511 o001| ODOOOOODO BAR 1
C-18 | 111 1512 001| OO OOOODOCO LEVER, clampd C 1
C-19 | S57 0177 000 DOOCODOODOODOODOOOO@S8E PIN,arm fitting ¢ 80 1
C-20 | 9RP 0816 003| O OOO o 80 " R" PIN o8 1
C-21| 8MA 3923 000 ODOOOOODOOOOOO MARK 1




DO godooobogogooad
HANDLE [0 CONTROL GROUP

MC-70H

—_
~

BNV W



odooobogooad

DUPANDLE 0 CONTROL GROUP MC-70H
(1000 ooo oo gooDoogoooooogdg ogd gooo

No. CODE No. PARTS NAME QTY REMARKS
D-1 146 2017 000 goooooodo FRAME, handle 1
D- 2 146 2018 000 goooogono BRACKET, handle 1
D- 3 146 2015 000 goooogodg PIPE, handle 1 goooooooooo
D- 4 111 0643 000 gooogogoono PLATE, switch 1
D-5 G86 0652 000 | DO UOODOOOO GRIP, handle 2
D- 6 9CD 0501 013 goooogono M5x 108 SCREW M5x 100 [0 1
D- 7 9FW 0500 023 Oo0o0ooooogonmsd WASHER, finishO0 M50 1
D- 8 9BT 1001 603 ggono M10x 16% BOLT M10x 16f (OO 3
D- 9 111 0628 000 goodoodoogooogno BOLT, handle fitting 1
D-10 111 0617 001 go0oooogoono LEVER A, clamp 1
D-11 M99 0214 000 ggoond M10 WASHER M100 O 1
D-12 9SW 1000 003 goooogo M10 WASHER, spring M10 5
D-13 146 2019 000 gdoooggoed LEVER B, clamp 1
D-14 111 0619 000 gooooogod SWITCH, stop 1
D-15 146 0614 000 ggoooogg CORD 1
D-16 146 0720 000 goooooodno WIRE, tension 1
D-17 106 0496 002 godoooggooogodg SPRING, tension tightener 1
D-18 146 0719 000 gooooodg LEVER, clutch 1
D-19 146 0811 000 go0oooogoono WIRE, throttle 1
D-20 E35 2100 000 goooooodo LEVER, throttle 1
D-21 9SW 1200 003 gooogo M12 WASHER, spring  M120 1
D-22 ONT 0800 003 gooog M8 NUT M8 1
D-23 9SW 0800 003 gooooo M8 WASHER, spring M8 1
D-24 146 0615 000 go0ooggoaAa CORD A 1
D-25 146 0616 000 goodogogs CORD B 1
D-26 9CV 1500 001 go0oooogoono BELT 1
D-27 9BT 1002 003 gogno M10x 20¢ [0 BOLT M10x 208 1
D-28 9FW 1000 003 ggooogg M10 WASHER, plain M100 1
D-29 M54 0617 000 gooooooogn MARK 1
D-30 146 0717 001 ggooogdg SUPPORT, belt 1
D-31 9BT 0804 503 gogono M8x 458 BOLT M8x 450 1
D-32 ONL 0800 053 goooogo M8 NUT, lock M8 1
D-33 111 0853 000 go0oooogoono CAP 1
D-34 9FW 0600 003 goood M6 WASHER, plain M6 1
D-35 9ST 0161 003 ggoono ¢ 16x 10¢ PIN, splitd 0 O O @ 16x 108 1
D-36 M40 0465 000 goood | 1
D-37 9BT 0601 603 gogono M6x 168 BOLT M6x 162 2
D-38 | 9SW 0600 003 | DO ODOODO M6 WASHER, spring M60 2
D-39 M67 0915 000 ggoood M6 WASHER, plain M6 2
D-40 ONT 0600 003 | ODODOO M6 NUT M6 2




E[] godooobogogooad
HANDLE [0 CONTROL GROUP

MC-70

—_
~

30

BNV W

god



goboogouoobgoon

ELl faNDLE 0 coNTROL GROUP MC-70H
(1000 ooo oo gooDoogoooooogdg ogd gooo

No. CODE No. PARTS NAME QTY REMARKS
D-1 146 2017 000 gooodooogoodg FRAME, handle 1

D- 2 146 2018 000 ggooooogno BRACKET, handle 1

D- 3 146 2016 000 gooogoodg PIPE, handle 1 goooopoooooo
D- 4 111 0643 000 gogoooogno PLATE, switch 1

D- 5 G86 0652 000 DOUOODOOOOO GRIP, handle 2

D- 6 9CD 0501 013 goooogogno M5x 102 SCREW M5x 100 I 1

D- 7 9FW 0500 023 Jdododogoonodwmsd WASHER, finishOO M50 1

D- 8 9BT 1001 603 ggono M10x 168 BOLT M10x 16f (O 3

D-9 111 0628 000 goodooooooogn BOLT, handle fitting 1

D-10 111 0617 001 goooooggon LEVER A, clamp 1

D-11 M99 0214 000 ggono M10 WASHER M100 O 1

D-12 9SW 1000 003 gooodno M10 WASHER, spring M10 5

D-13 146 2019 000 Oo0oooggnoseOg LEVER B, clamp 1

D-14 111 0619 000 gooogoogno SWITCH, stop 1

D-15 146 0614 000 ggooogdg CORD 1

D-16 146 0720 000 gooodoogoodg WIRE, tension 1

D-17 106 0496 002 goooooggoood SPRING, tension tightener 1

D-18 146 0719 000 gpooogodg LEVER, clutch 1

D-19 146 0811 000 goooooggon WIRE, throttle 1

D-20 E35 2100 000 gooodoogoodg LEVER, throttle 1

D-21 9SW 1200 003 gooogno M12 WASHER, spring M120] 1

D-22 ONT 0800 003 ggono M8 NUT M8 1

D-23 9SW 0800 003 gooogno M8 WASHER, spring M8 1

D-24 146 0615 000 ggoooggA CORD A 1

D-25 146 0616 000 gooodgoogs CORD B 1

D-26 9CV 1500 001 goooooogono BELT 1

D-27 9BT 1002 003 godo M10x 200 [0 BOLT M10x 20¢ 1

D-28 9FW 1000 003 ggooood M10 WASHER, plain M100 1

D-29 M54 0617 000 gododooodno MARK 1

D-30 146 0717 001 ggoood SUPPORT, belt 1

D-31 9BT 0804 503 ggog M8x 450 BOLT M8x 45¢ 1

D-32 ONL 0800 053 gooogno M8 NUT, lock M8 1

D-33 111 0853 000 gogooooggono CAP 1

D-34 9FW 0600 003 goood M6 WASHER, plain M6 1

D-35 9ST 0161 003 ggono ¢ 16x 10¢ PIN,splitC O O O ¢ 1.6x 100 1

0100




F gobgobouooboobougobobd
ENGINE O BONNETO TENSION GROUP

0110



F.

gobgobouooboobougobobd
ENGINE O BONNETUO TENSION GROUP

JOoO00| 000 g0 gooboboboooooon oo gogo
No. CODE No. PARTS NAME QTY REMARKS
E-1| CEG 0021 390 ODODOOO GM82PN-35F | ENGINE O OO GM82PN-35F 1 MC-70H
E-1| CEG 0021 390 OOOODO GM82PN-35] ENGINEO OO GM82PN-35] 1 MC-70
E- 2 KB9 0003 AA| UOOOODOODOOO STAND, engine 1
E-3 KU14039 AA| ODO0ODOODOOO BOLT, flange 4
E- 4| 9BT 0802 503| ODODOO M8x 25¢ [0| BOLT M8x 258 2
E-5| 9BT 0802 003| OO OO M8x 20¢ O] BOLT M8x 20¢ 2
E-6| 9FW 0800 003| DODOODOO M8 WASHER, plain M8 6
E- 7| 9SW 0800 003| DDODOODO M8 WASHER, spring M8 4
E- 8| ONT 0800 003| DODOO M8 NUT M8 4
E-9| 146 0714 001| ODUODOOOOODOODOOOCOMP|OBRACKET, belt support 1
E-10 | 9SW 0800 003| CDODOODOO M8 WASHER, spring M8 2
E-11 | 9BT 0801 603| ODODOO M8x 16¢ [J| BOLT M8x 16¢ 2
E-12 | KW56111 AA| O0O0O0O MARK 1
E-13 | KW56110 AA| OO0OO MARK 1
E-14 | 146 0711 000 OODOODOO PULLEY, main 1
E-15 | 9BT 0801 603| ODODOO M8x 16¢ [J| BOLTO M8x 16¢ [1 1
E-16 | 9KY 0504 000 OO OO 5% 5x 400 KEY DO OODOO 5x 5x 40¢ 1
E-17 | 146 0712 000 OODOODOODO PULLEY, engine 1
E-18 | 9VA 0370 003| OO DODO LA-37 “V” BELT LA-37 1
E-19 | 146 0713 000 DODOOODOODOO ARM, tension 1
E-20 | Me6 0824 000 OODUOODODO ROLLER, tension 1
E-21 | 9RS 0120 005 OODOODOODO RING, snap 1
E-22 | M54 0816 000 DODOOOOODOOOOO BOLT, tension 1
E-23 | 146 0716 000] DODOOODOODOO STAY, belt cover 1
E-24 | 9BT 0601 603| OODOO M6x 16¢ [0 BOLTO M6x 16¢ [102
E-25 | 9SW 0600 003| DDODOOODO M6 WASHER, spring  M60 2
E-26 | ONT 0600 003| CODOO M6 NUT M6 2
E-27 | 146 0715 000 OODOOOO COVER, belt 1 goooog
E-28 | M26 0833 000 OOODO KNOB 2
E-29 | 8MA 3258 000 OODOODOOO MARK 1 MC-70H
E-29 | 8MA 3259 000 CDODOODOOO MARK 1 MC-70
E-30 | 8MA 0518 000 OODOODOOOODOODOO MARK 1

0120




G [I gooogooon
ACCESSORY PARTS IO TOOL GROUP

MC-70H I J =4 J
ER R B ER &

T ..

PRPBEGHIH

030



GD guooobgd
ACCESSORY PARTS O TOOL GROUP

JOoO00| 000 g0 gooboboboooooon oo gogo
No. CODE No. PARTS NAME QTY REMARKS
F-1 | KNI 2007 Ad | ODOOOOODOOO SPANNER 1
F-2 | KNI 3001 AA| OOOOOOOOOOO DRIVER 1
F-3 | 9TL 1301 700 | ODOOOODOOOOO13x7 SPANNER 13x 7 1
F-4 gooobooboboobog BOOK, manual 1
F-5 | KN5 2025 AA| O0O00O0O0OO0OOOOODOOCOOQE MANUAL BOOK, engine 1

0 14 0




H[O coooooo00000000000140

g 1510



H[O oooooooo0o0o0000000140

JOoO00| 000 g0 gooboboboooooon oo gogo
No. CODE No. PARTS NAME QTY REMARKS
G-01 | 146 2001 000 DDOOOODODOCOMP 1
G- 1| 146 2005 000 OODOOOR 1
G-1| 146 2006 000 DOOOOL 1
G- 2| 146 2007 003| ODOOODORO 1
G- 2| 146 2008 003| DDOOOOL 1
G- 3| 146 2009 000 UODODOOODORO 1
G- 3| 146 2010 000| ODOODODOOL O 1
G-4| 8MA 0475 000 ODOOODUO L MARK L 1
G-4| 8MA 0476 000 DOOOODO R MARK R 1
G-5| T10 0272 000 ODOOODODO PIN, axle 6
G- 6| 9RP 0816 003| RODOO ¢8 " R" PIN ¢ 80 6
G- 7| 146 1852 000 PTO OO ASSYO 140 0RO 1
G- 7| 146 1853 000| PTO DO O ASSY 1uogLgd 1 MC-70H O O
G- 8| 146 2011 000f OUDOOODOODODOO 2 MC-7000000
G-9| S29 0425 020 ODOODODOOOB O 2
G-10 | 9SW 0800 003| OO DOO g 2
G-11 | 9BT 0801 603| L1000 O 2
G-12 | 8MA 0475 000 ODOOODO L MARK L 1
G-12 | 8MA 0476 000 DOOOODO R MARK R 1

0160




